

Technical Report: Date Received: Mod. Date:

(6611)147-0521 MAY.27, 2011

MAY.31, 2011 Page 1 of 3

SALEEM XINDAO (SHANGHAI) CO., LTD 15<sup>TH</sup> FLOOR, LZY TOWER, NO. 4711 JIAO TONG ROAD

/

Sample Description:	P9001 LIBELLE KEYCHAIN LEVEL		
Manufacturer:	/	PO No.:	/
Buyer:	/	Style:	/
Country of Origin:	/	Country of	EU
		Destination:	
Color:	/	SKU:	/
Protocol No.:	/	Previous Report No.:	/

## **EXECUTIVE SUMMARY:**

	TEST REQUESTED	CONCLUSION	Remark
1)	Total Cadmium Content – 91/338/EEC	PASS	See test result on page 3

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at http://www.bureauveritas.com/cps and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the bit from which a test samples was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our neglegence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute you unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



XINDAO (SHANGHAI) CO., LTD Technical Report: (**6611)147-0521** MAY.31, 2011 Page 2 of 3

## **BVCPS Shanghai contact information for this report.**

Т	echr	nical	Questions:
	COM	IIGai	QUESTIONS.

Primary Contact: Justin Jin 24166888 ext 6504, email: Justin.Jin@cn.bureauveritas.com Back-Up Contact: Dirk Haueisen 24166708, email: Dirk.Haueisen@cn.bureauveritas.com

### **Concerns About Billing and General Inquires:**

Primary Contact:	Jamie Wang	24166803, E-mail: Jamie.Wang @cn.bureauveritas.com
Back-Up Contact:	Charlotte Gu	24166800, E-mail: Charlotte.Gu @cn.bureauveritas.com

## BUREAU VERITAS CONSUMER PRODUCTS SERVICES (SHANGHAI)

DIRK HAUEISEN TECHNICAL DIRECTOR HARDLINES



XINDAO (SHANGHAI) CO., LTD Technical Report: (**6611)147-0521** MAY.31, 2011 Page 3 of 3

### The Test Results are Listed As Below:

#### 1. Total Cadmium Content - 91/3381 EEC

Compounds	Unit	Tested item	Maximum Allowable
	Unit	1	Limit
Cadmium (Cd)	mg/kg	<10	100
Conclusion	-	PASS	-

Test Item 1: Transparent plastic

Note: mg/kg = milligram per kilogram

"<" = less than

Method: Acid digestion method (plastic), wet digestion method with mixed acid (metal), and determined by Inductively Coupled Argon Plasma Spectrometer / Atomic Absorption Spectrometer.

Remark: The test item was specified by the applicant



# **EXHIBIT**

END